*% B2 ﬂ' *ﬁ Standard-Testing

factors on the testing result were analyzed. Compared with earlier version of the national standard, in the new
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version, the inner diameter and wall thickness of the capillary were modified, and the sample loading height and
the heating rate were also changed. It was found that the testing result could be inaccurate if the dimensions of the
capillary were not correct, the testing container was not thoroughly cleaned, the sample was not tightly loaded, the
heating rate was not accurate, or the amount of heat transfer fluid was not enough.
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